
Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 1 of 140 

 

Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) for Projects related 
to All Ship Breaking Yard including Ship Breaking Unit, Airport, Common Hazardous 
Waste Treatment, Storage and Disposal Facilities, Ports and Harbours, Aerial Ropeways, 
CETPs, Common Municipal Solid Waste Management Facility, Building/Construction 
Projects, Townships and Area Development Projects held on  2-4 July, 2018 in the 
Ministry of Environment, Forest and Climate Change, Indira Paryavaran Bhawan, New 
Delhi – 3. 

Day 1: Monday, 2nd July, 2018  

32.1 Opening Remarks of the Chairman 
[...]
          The Committee deliberated upon the information submitted by the project 
proponent and found the information inadequate and further asked to provide the 
following: 

(i) The authorization and consents from the State Pollution Control Board for existing 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 80 of 140 

 

activities.  

(ii) The details of mechanism for door to door segregation and collection.  

(iii) Details on the transfer stations and their management. 

(iv) Conformance of the proposal to MSW Rules, 2016. 

(v) Distance from highway/main road and the maximum distance the project can 
maintain from the highways. 

   The proposal was, therefore, deferred till the desired information is submitted. 

32.4.15  Integrated Municipal Solid Waste Processing facility in Rewari Cluster at Near 
Ramsinghpura Village, Rewari, Haryana by M/s Rewari Municipal Council – 
Reconsideration for Terms of Reference  

(IA/HR/MIS/69625/2017; F.No. 10-56/2017-IA-III)  

The EAC noted the following:-    

(i) The proposal is for grant of Terms of Reference to the project ‘Integrated Municipal 
Solid Waste Processing facility in Rewari Cluster at Near Ramsinghpura Village, 
Rewari, Haryana by M/s Rewari Municipal Council.  

(ii) The project/activity is covered under category ‘B’ of item 7 (i) i.e. Common 
Municipal Solid Waste Management Facility (CMSWMF). However, due to 
applicability of general Conditions as Inter State Boundary of Haryana and 
Rajasthan lies at a distance of 6.44 km from project site, the proposal falls under 
Category ‘A’. 

(iii) The Proposal was earlier considered in 24th meeting of EAC held on 30-31 
October, 2017, 2017 and 30th meeting held on 18-20 April, 2018, wherein the 
Committee sought additional information. 

(iv) The Project Proponent submitted/uploaded the additional information on 
28.03.2018 and 21.05.2018 on Ministry’s website.  

          The Committee deliberated upon the information submitted by the project 
proponent and found the information inadequate and further asked to provide the 
following: 

(i) The authorization and consents from the State Pollution Control Board for existing 
activities.  

(ii) The details of mechanism for door to door segregation and collection.  

(iii) Details on the transfer stations and their management. 

(iv) Conformance of the proposal to MSW Rules, 2016. 

(v) Distance from highway/main road and the maximum distance the project can 
maintain from the highways. 

   The proposal was, therefore, deferred till the desired information is submitted. 

32.4.16  Expansion of existing Common Hazardous Waste Treatment, Storage and Disposal 
Facilities (CHWTSDF) to Integrated Common Hazardous Waste Treatment, Storage 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 81 of 140 

 

and Disposal Facilities (ICHWTSDF) located at Plot No. 672, Kumbhi village, Akbarpr 
Tehsil, Kanpur Dehat, Uttar Pradesh by M/s Ramky Enviro Engineers Ltd - 
Reconsideration for Environmental Clearance  

(IA/UP/MIS/67005/2017; F.No. 10-49/2017-IA.III) 

The EAC noted the following:-    

(i) The proposal is for grant of Environmental Clearance to the project ‘Expansion of 
existing Common Hazardous Waste Treatment, Storage and Disposal Facilities 
(CHWTSDF) to Integrated Common Hazardous Waste Treatment, Storage and 
Disposal Facilities (ICHWTSDF) located at plot no. 672, Kumbhi village, Akbarpr 
Tehsil, Kanpur Dehat, Uttar Pradesh by M/s Ramky Enviro Engineers Ltd. 

(ii) The project/activity is covered under category A of item 7(d) ‘Common hazardous 
waste treatment, storage and disposal facilities (TSDFs)’ of the Schedule to the 
EIA Notification, 2006 and its subsequent amendments, and requires appraisal at 
Central level by sectoral EAC. 

(iii) ToR for the project was granted by MoEFCC vide letter F.No 10-49/2017-1A-III 
dated 08.09.2017. 

(iv) Public Hearing was conducted on 07.02.2018. 

(v) The proposal was earlier considered in the 30th Meeting of Expert Appraisal 
Committee (Infra-2) held during 29-30 April, 2017.    

(vi) Project Proponent has submitted the additional information vide letter dated 
23.05.2018. 

         The committee noted that there is a order dated 24.04.2018 passed by Hon’ble High 
Court of Judicature at Allahabad in Civil Misc. Writ Petition No. 14759 of 2018 which inter-
alia states following: 

“Considering the facts and circumstances of the case, we dispose of this 
petition with the direction to the respondent No.3 to consider the objections of 
the petitioners before deciding the request of the respondent no. 4 for grant of 
environmental clearance, if not already granted, strictly in accordance with 
law, within a period of six weeks from the date of production of a certified copy 
of this order, after affording due opportunity of hearing to the petitioners and 
respondent no. 4”.  

        In compliance to the aforesaid order dated 24.04.2018 of Hon’ble High Court of 
Judicature at Allahabad, the committee recommended that the case may be deferred and 
the petitioners and respondents be invited  in the next meeting and be heard for further 
deliberation.  

The proposal was therefore deferred. 

32.4.17  Development of Nargol Port at Valsad District, Gujarat by M/s. Cargo Motors Pvt Ltd 
-  Reconsideration for Environmental and CRZ Clearance  

(IA/GJ/MIS/27560/2013; F. No. 11-4/2013-IA-III) 

The project proponent and the accredited Consultant M/s L&T Infrastructure Engineering 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 82 of 140 

 

Limited, Hyderabad gave a detailed presentation on the salient features of the project and 
informed that:  

The EAC noted the following:-    

(i) The proposal is for grant of Environmental and CRZ Clearance to the project 
‘Development of Nargol Port at Valsad District, Gujarat by M/s Cargo Motors Pvt 
Ltd.  

(ii) MoEF&CC approved the ToR vide MoEF&CC letter no. F. No. 11-4/2013-IA.III 
dated August 22, 2013.  The validity of the same was extended up to August 21, 
2016 by MoEF&CC vide letter F.No. 11-4/2013-IA-III dated August 14, 2015. 
Further extension of ToR validity for one more year i.e. up to 21st August, 2017 had 
also obtained from MoEF&CC vide letter dated 12th July, 2016.  

(iii) Public Hearing for development of Nargol Port was conducted by GPCB on 13th 
January, 2016 within the ToR validity period and submitted to MoEF&CC. 

(iv) The project/activity is covered under category ‘A’ of item 7 (e) i.e. Ports, harbours, 
break waters, dredging’ of the schedule to the EIA Notification, 2006 and its 
subsequent amendments, and requires appraisal at Central level. 

(v) The proposal was earlier considered in the 21st Meeting of Expert Appraisal 
Committee (Infra-2) held during 21-24 August, 2017 and 25th meeting held on 29th 
November, 2017.    

(vi) Project Proponent has submitted the additional information vide letter dated 
23.09.2017 and 23.05.2018. 

          The Committee deliberated upon the submission of the project proponent and noted 
that CER Plan as per the OM dated 1st May, 2018 of MoEF&CC and Form-2 as per 
MoEFCC’s OM No. 22-8/2018-IA-III dated 20th April, 2018 has not been submitted by the 
project proponent. After deliberation on the proposal, the Committee asked project 
proponent to submit following information: 

(i) Plan for Corporate Environment Responsibility (CER) as specified under Ministry’s 
Office Memorandum vide F.No. 22-65/2017-IA.III dated 1st May 2018 shall be 
submitted. 

(ii) Submit Form-2 (Application for prior Environmental Clearance) as per MoEFCC’s 
OM No. 22-8/2018-IA-III dated 20th April, 2018. 

The proposal was, therefore, deferred till the desired information is submitted. 

32.4.18  Proposed CETP's - 5MLD at Pandoga, Himachal Pradesh by M/s Himachal Pradesh 
State Industrial Development Corporation Limited- Reconsideration for 
Environmental Clearance  

(IA/HP/MIS/30340/2015, 10-25/2015-IA-III) 

The EAC noted the following:-    

(i) The proposal is for Terms of Reference to the project ‘Proposed CETP's - 5MLD at 
Pandoga, Himachal Pradesh by M/s Himachal Pradesh State Industrial 
Development Corporation Limited.  



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 83 of 140 

 

(ii) The project/activity is covered under category ‘B’ of item 7(h) ‘CETPs’ of the 
Schedule to the EIA Notification, 2006, and requires appraisal at SEAC level. 
However due to applicability of general Condition i.e. Punjab Inter-State 
boundaries at a distance of 3.35 km (W), the proposal is appraised at Central level.   

(iii) The proposal was earlier considered by the EAC in its 19th meeting held on 5th 
March, 2017, and 28th meeting held on 27-29 June, 2018 wherein the Committee 
sought some additional details.  

(iv) The Project proponent submitted the information and uploaded on Ministry’s 
website on 29.12.2017 and 06.06.2018. 

           The EAC deliberated on the submission made by the project proponent. The 
Committee was given to understand that the industrial area where the CETP is proposed 
does not have an E.C. The Project proponents were asked to submit an explanation.  

         The committee observed that the influent waste water standards only provide for pH, 
TSS and oil and grease. No influent standards have been prescribed for BOD, COD and 
other specific parameters as prescribed in the industry specific standards. The combined 
inlet effluent characteristics for the design of CETP have not been provided. The CETP 
wishes to cater to small and large Pulp and Paper Industries (both agro based and waste 
paper based), to Fermentation industries, Textiles, Maltries, Distilleries and Breweries, to 
Dairy, Pharmaceutical and food industries etc. 

 Primary treatment at the Member units is only proposed through screen chamber, oil and 
grease traps, equalization and coagulation/ flocculation with primary settling. Collection is 
planned through tankers and pipelines. The Proponents submitted that they would be 
providing the following unit operations-  

 Collection sump, Screen Chamber, Equalization Tank, Coagulation Flocculation, 
Settling, Two Stage Aeration/UASB, Secondary Clarifier, Tertiary Clarifier, MGF and 
ACF 

          The committee felt that the above CETP may not be in a position to treat effluents 
from the member  units as envisaged, especially when there is no influent standard 
prescribed for BOD and COD and the design parameters have not included the Distillery 
waste water characteristics. After detailed deliberation, the Committee sought following 
additional information:  

(i) Revised influent standards including BOD and COD. 

(ii) Combined effluent characteristics of the proposed member units.  

(iii) Submit affidavit regarding restriction of member industry as per list given. 

(iv) Details of process design of CETP to be submitted.  

(v) Effort should be made to recycle/ reuse the entire treated effluent. Detailed action 
plan to be submitted. 

(vi) Plan for Corporate Environment Responsibility (CER) as specified under Ministry’s 
Office Memorandum vide F.No. 22-65/2017-IA.III dated 1st May 2018 shall be 
submitted. 

(vii) Submit Form-2 (Application for prior Environmental Clearance) as per MoEFCC’s 
OM No. 22-8/2018-IA-III dated 20th April, 2018. 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 84 of 140 

 

The proposal was, therefore, deferred till the desired information is submitted. 

32.4.19  Proposed CETPs - 7MLD project at Kandrori by M/s Himachal Pradesh State 
Industrial Development Corporation Limited - Reconsideration for Environmental 
Clearance  

(IA/HP/MIS/30305/2015, 10-24/2015-IA-III) 

The EAC noted the following:-    

(i) The proposal is for Terms of Reference to the project ‘Proposed CETPs - 7MLD 
project at Kandrori by M/s Himachal Pradesh State Industrial Development 
Corporation Limited.  

(ii) The project/activity is covered under category ‘B’ of item 7(h) ‘CETPs’ of the 
Schedule to the EIA Notification, 2006, and requires appraisal at SEAC level. 
However due to applicability of general Condition i.e. Punjab Inter-State 
boundaries at a distance of 3.87 km (W), the proposal is appraised at Central level.   

(iii) The proposal was earlier considered by the EAC in its 19th meeting held on 5th 
March, 2017, and 28th meeting held on 27-29 June, 2018 wherein the Committee 
sought some additional details.  

(iv) The Project proponent submitted the information and uploaded on Ministry’s 
website on 29.12.2017 and 06.06.2018. 

          The Committee noted that while a statement of observations with regards to the 
Public hearing is provided along with a newspaper cutting and a few photographs, the 
Public Hearing report as signed by the District Magistrate or his authorized signatory is not 
present on the website of the Ministry. The EIA also mentions only a newspaper cutting 
and a few photographs. There is no discussion at pages 104/105 related to Public 
Consultation in the EIA report. The Committee was given to understand that the industrial 
area where the CETP is proposed does not have an E.C. The Project proponents were 
asked to submit an explanation.  

         The committee observed that the influent waste water standards only provide for pH, 
TSS and oil and grease. No influent standards have been prescribed for BOD, COD and 
other specific parameters as prescribed in the industry specific standards. The combined 
inlet effluent characteristics for the design of CETP have not been provided. The CETP 
wishes to cater to small and large Pulp and Paper Industries (both agro based and waste 
paper based), to Fermentation industries, Textiles, Maltries, Distilleries and Breweries, to 
Dairy, Pharmaceutical and food industries etc. 

 Primary treatment at the Member units is only proposed through screen chamber, oil and 
grease traps, equalization and coagulation/ flocculation with primary settling. Collection is 
planned through tankers and pipelines. The Proponents submitted that they would be 
providing the following unit operations-  

 Collection sump, Screen Chamber, Equalization Tank, Coagulation Flocculation, 
Settling, Two Stage Aeration/UASB, Secondary Clarifier, Tertiary Clarifier, MGF and 
ACF 

          The committee felt that the above CETP may not be in a position to treat effluents 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 85 of 140 

 

from the member  units as envisaged, especially when there is no influent standard 
prescribed for BOD and COD and the design parameters have not included the Distillery 
waste water characteristics. After detailed deliberation, the Committee sought following 
additional information:  

(i) Submit Public Hearing proceeding duly signed by the District Magistrate.  

(ii) Revised influent standards including BOD and COD. 

(iii) Combined effluent characteristics of the proposed member units.  

(iv) Submit affidavit regarding restriction of member industry as per list given. 

(iv) Details of process design of CETP to be submitted.  

(v) Effort should be made to recycle/ reuse the entire treated effluent. Detailed action 
plan to be submitted. 

(vi) Plan for Corporate Environment Responsibility (CER) as specified under Ministry’s 
Office Memorandum vide F.No. 22-65/2017-IA.III dated 1st May 2018 shall be 
submitted. 

(vii) Submit Form-2 (Application for prior Environmental Clearance) as per MoEFCC’s 
OM No. 22-8/2018-IA-III dated 20th April, 2018. 

The proposal was, therefore, deferred till the desired information is submitted. 

32.4.20  Redevelopment of Government of India Press, Minto Road, New Delhi by M/s 
Government of India Press, New Delhi - Environmental Clearance  

( IA/DL/NCP/75451/2018; F.No. 21-62/2018-IA-III) 

The project proponent and the accredited Consultant M/s Ind Tech House Consult gave a 
detailed presentation on the salient features of the project and informed that:  

(i) The project is located at 28038’13.90”N Latitude and 77013’33.09”E longitude. 

(ii) The project is a new project. The total plot area is 24,942 sqm, FSI area is 
30,655.79 sqm and total construction (built-up) area of 55,319.01 sqm. The project 
will comprise of 04 Nos. Building blocks. Above ground building structures includes 
construction of building having 2B+G+6 floors. Maximum height of the building is 37 
m.  

(iii) 67 numbers of trees exist on site out of which 31 numbers of trees are to be cut and 
36 numbers of trees will be retained and 276 numbers of trees are proposed to be 
planted. 

(iv) During construction phase, total water requirement is expected to be 40 KLD which 
will be met by treated water from nearest STP. During the construction phase, soak 
pits and septic tanks will be provided for disposal of waste water. Temporary 
sanitary toilets will be provided during peak labor force.  

(v) During operational phase, total water demand of the project is expected to be 342 
KLD and the same will be met by 49 KLD fresh water from Delhi Jal Board (DJB) 
and 293 KLD Recycled Water. Wastewater generated (136 KLD) will be treated in 
01 STPs of total 160 KLD capacity. 293 KLD of treated wastewater will be recycled 
(97 for flushing, 76 for gardening & 120 KLD for HVAC etc.). About 184 KLD treated 



Minutes of the 32nd Meeting of Expert Appraisal Committee (Infra-2) held on 2-4 July, 2018  

 
 

Page 86 of 140 

 

water will be sourced from nearby STP.  

(vi) About 1.71 TPD solid wastes will be generated in the project. The biodegradable 
waste (1.02 TPD) will be processed in OWC and the non-biodegradable waste 
generated (0.69 TPD) will be handed over to authorized local vendor.  

(vii) The total power requirement during construction phase is 100 KW and will be met 
from BSES and total power requirement during operation phase is 2760 KW and will 
be met from BSES. 

(viii) Total of 06 Rain Water Harvesting pits are to be used for artificial rain water 
recharge within the project premises. 

(ix) Parking facility for 662 four wheelers and Nil two wheelers is proposed to be 
provided respectively (according to local norms).  

(x) Proposed energy saving measures would save about 4% of power.  

(xi) It is located within 10 km of Eco Sensitive areas (Yes) - Asola Bird Sanctuary, 15 
km/S, Central Ridge, 2.23 km/W and Okhla Bird Sanctuary, 10.24 km/SE. However, 
NBWL Clearance is not required.  

(xii) No Court case pending against the project. 

(xiii) Investment/Cost of the project is Rs. 260 Crores.  

(xiv) Employment potential: 150 Labours during construction phase 

(xv) Benefits of the project: The project will be equipped with dedicated internal road, 
parking, internal water distribution system, fire fighting system, internal sewage 
collection network, lighting facilities, solar lighting, and power backup facility. There 
will be generation of employment during construction & operation phase. 

The EAC noted the following: 

(i) The proposal is for grant of environmental clearance to M/s Government of India 
Press, New Delhi proposes for Redevelopment of Government of India Press, Minto 
Road, New Delhi on a total plot area of 24,942 sqm and total built up area is 
55,319.01 sqm. 

(ii) The project/activity is covered under category ‘B’ of item 8(a) ‘Building and 
Construction Projects’ of the Schedule to the EIA Notification, 2006 and its 
subsequent amendments, and requires appraisal at State level. However, due to 
absence of SEIAA/SEAC in Delhi, the proposal is appraised at Central Level. 

(iii) The Committee was given to understand that this is a redevelopment of a Printing 
Press at Minto Road, Delhi and that there will be no change in the number of people 
who will operate from the Press as compared to the number of people already 